



211200100034



TESTING  
CNAS L4160

# Test Report

(2023) GJT JY 00806 "5

Product Name: Electrical Round Copper Wire

Inspected Body: /

Kind of Test: Entrusted Inspection



211200100034



TESTING  
CNAS LA160

National Center of Quality Supervision & Testing For Copper-Lead-Zinc Product (ANHUI)

# Test Report

|                                |  |                                     |                             |
|--------------------------------|--|-------------------------------------|-----------------------------|
| Product Name                   | Electric Round Copper Wire   | Model/Type                          | TRO.20mm                    |
| Inspected Body                 | /  | Trade Mark                          | /                           |
|                                |  | Kind of Test                        | Commissioned test           |
| Manufacturer                   | Silse S.A  | Sample Grade                        | /                           |
| Sampling Site                  | /  | Receipt Date                        | 2023-09-04                  |
| Samples Quantity               | 5 meters   | Sampling Date                       | /                           |
| Sampling Base                  | /  | Test Items                          | Joint projects see appendix |
| Sample Character And Condition | lineal   | Serial Number/<br>Manufactured Date | 2023-08-27                  |
| Client                         | /  | Sampling Body                       | /                           |
| Client Address                 | /  | Test Date                           | 2023-09-05                  |
| Sampling Staff                 | /  | Checking and<br>Sealing Samples     | /                           |
| Test Criteria                  | GB/T 3953-2009   |                                     |                             |
| Test Conclusion                | This Sample has been tested according to the GB/T 3953-2009 standar and meets the requeriments.                                |                                     |                             |
| Note                           | The sample information is provided by the client, and the client is responsible for the authenticity of the sample information |                                     |                             |



Approved by:

陈香琴

Audited By:

洪军

Tested By:

汪湘

## Test Report

(2023) GJT JY 00806

| N   | Inspection Item  | Inspection Method       | Technical Requirement | Inspection Result          | Judgment |
|-----|--|-------------------------|-----------------------|----------------------------|----------|
| 1   | Size (mm)  | See the following items |                       |                            | Passed   |
| 1.1 | Diameter and deviation   | GB/T 4909.2-2009        | 0.200±0.004           | 0.202                      | Passed   |
| 1.2 | Value  | GB/T 4909.2-2009        | ≤0.004                | 0.001                      | Passed   |
| 2   | Elongation (%)<br>(200mm gauge length)                           | GB/T 4909.3-2009        | ≥15                   | 18                         | Passed   |
| 3   | Electrical Resistivity<br>ρ <sub>20</sub> (Ω·mm <sup>2</sup> /m) | GB/T 3048.2-2007        | ≤0.017241             | 0.016870                   | Passed   |
| 4   | Appearance   | GB/T 3953-2009          |                       | Complies with requirements | Passed   |



## REMARK

1. The test report is invalid if there are not the marks of the special-purpose stamps for test or the testing laboratory's official stamps.
2. The test report shall not be reproduced except in full, without approval of testing laboratory.
3. The test report is invalid without the signatures of authorized personnel who tested, audited, and approved it.
4. The test report is invalid if altered.
5. As to entrusted tests, the results presented in the test reports relate only to the received samples.
6. The test report shall not be used for advertisements or other publicity purposes, without written approval of the testing laboratory.
7. Please take back the samples within one month after receiving the test report. If the time limit is exceeded, the testing laboratory shall handle them at will.
8. As to supervision tests (such as spot tests, arbitration tests) or quality identification tests, if there is any objection to the test reports, please apply to the market supervision and administration that carried out them or the superior for testing again within 15 days after receiving the test reports. If the time limit is exceeded, the testing laboratory shall not accept the cases.
9. In case of discrepancy, the original version in Chinese shall prevail.

Address: No. 1991, Cuihu Fifth Road, Tongling Economic and Technological Development Zone

Post Code: 244000 Telephone: 0562-2686564

Web Site: <http://www.chinatqx.cn>

